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Prevention or Delay of Type 2 Diabetes and 
Associated Comorbidities

• Person-Centered Care Goals - care goals can include
- weight loss or prevention of weight gain, 
- minimizing the progression of hyperglycemia, and 
- attention to cardiovascular risk and associated 

comorbidities. B
• Pharmacotherapy may be considered to support person-

centered care goals for people at high risk of developing 
diabetes. B



Facilitating Positive Health Behaviors and 
Well-being to Improve Health Outcomes

• Social determinants of health should be included in 
guiding design and delivery of diabetes self-
management education and support (DSMES).



Time-restricted eating and Intermittent fasting

• Intermittent fasting is an umbrella term which includes three main 
forms of restricted eating:

- Alternate-day fasting (energy restriction of 500–600 calories on 
alternate days)

- 5:2 diet (energy restriction of 500–600 calories on consecutive or 
nonconsecutive days) with usual intake the other five, and

- Time-restricted eating (daily calorie restriction based on window of 
time of 8–15 h). 



• Each produces mild to moderate weight loss (3–8% loss from 
baseline) over short durations (8–12 weeks) with no 
significant differences in weight loss when compared with 
continuous calorie restriction

• Similar findings when extended up to 52 weeks. 



AGP



Glycemic Goals

• If using ambulatory glucose profile/glucose 
management indicator to assess glycemia, a 
parallel goal for many nonpregnant adults is 
time in range of >70% with time below range 
<4% and time <54 mg/dL <1%.B

• For those with frailty or at high risk of 
hypoglycemia, a target of >50% time in 
range with <1% time below range is 
recommended.B



Diabetes Technology

• Continuous glucose monitoring device users should be 
educated on potential interfering substances and 
other factors that may affect accuracy. C





Obesity and Weight Management for the 
Prevention and Treatment of Type 2 Diabetes

• Obesity is a chronic disease.
• Larger, sustained weight losses (>10%) usually confer 

greater benefits, including disease-modifying effects 
and possible remission of type 2 diabetes, and may 
improve long-term cardiovascular outcomes and 
mortality. B



Pharmacologic Approaches to Glycemic 
Treatment





Healthy lifestyle behaviors, DSMES, SDOH

Goal: Cardiorenal Risk Reduction in 
High-Risk Patients with Type 2 

Diabetes

Goal: Achievement and 
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weight management goals
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Very High
Dulaglutide, Semaglutide, 
Tirzepatide, 
Insulin, Combination 
injectable (GLP-1 
RA/Insulin)
High
GLP-1 (Not listed above), 
MTF, SGLT-2i, SU, TZD
Intermediate
DPP-4i

Very High
Semglutide, Tirzepatide

High 
Dulaglutide, Liraglutide

Intermediate
SGLT2i, GLP-1 RA (not 

listed above)
Neutral 

DPP-4i, Metformin



SGLT-2i

• Use of sodium–glucose cotransporter 2 inhibitor is 
recommended in individuals with type 2 diabetes and 
established heart failure with either preserved or reduced 
ejection fraction to improve symptoms, physical limitations, 
and quality of life. A







If Above A1c target 



• Consider a GLP-1 receptor agonist prior to prandial insulin



Overbasalization with insulin therapy

• Clinical signals that may prompt evaluation of 
overbasalization include 

- basal dose more than ∼0.5 units/kg/day, 
- high bedtime–morning or postpreprandial glucose 

differential, 
- hypoglycemia (aware or unaware), and 
- high glycemic variability.



• For people on GLP-1RA and basal insulin combination, 
consider use of a fixed-ratio combination product. 

• Two different once-daily, fixed dual combination products 
containing basal insulin plus a GLP-1 RA are available: insulin 
glargine plus lixisenatide (iGlarLixi) and insulin degludec plus 
liraglutide (IDegLira).



Chronic Kidney Disease and Risk Management

• T2D + CKD use SGLT-2i to
1. Reduce chronic kidney disease progression and cardiovascular events 
2. Used in patients with GFR≥20 mL/min/1.73 m2 and urinary albumin ≥200 
mg/g creatinine.

• SGLT-2i might also be effective in people with eGFR ≥20 mL/min/1.73 
m2 urinary albumin of normal to ≥200 mg/g creatinine



Finerenone

• For people with type 2 diabetes and chronic kidney disease 
with albuminuria treated with maximum tolerated doses of 
ACE inhibitor or ARB, addition of finerenone is 
recommended to improve cardiovascular outcomes and 
reduce the risk of chronic kidney disease progression. 



Cardiovascular Disease and Risk 
Management



Hypertension

• SBP ≥130 mmHg or DBP ≥80 mmHg x 2 on ≥2 
occasions

• BP≥180/110 mmHg + CAD at a single visit



BP Goals

• DM + HTN  with BP persistently ≥130/80 mmHg= need 
treatment

• The on-treatment BP goal is <130/80 mmHg, if safe



Hyperlipidemia

• Pt with DM aged 40-75 years at 
higher CV risk use high 
intensity statin  to 

• 1. ↓ LDL by >50% and 
• 2. target LDL of <70

• If note at goal, add ezetimibe or 
a PCSK9 inhibitor to maximum 
tolerated statin

• Pt with DM aged 40-75 years 
with CAD use high intensity 
statin  to 

• 1. ↓ LDL by >50% and 
• 2. target LDL of <55

• If not at goal, add ezetimibe or a 
PCSK9 inhibitor to maximum 
tolerated statin



Statins and Bempedoic Acid

• After 6 months, the reduction in the mean LDL cholesterol level 
was greater with bempedoic acid than with placebo by 29.2 mg 
per deciliter; the observed difference in the percent reductions 
was 21.1 percentage points in favor of bempedoic acid.

• Among statin-intolerant patients, treatment with bempedoic acid 
was associated with a lower risk of major adverse cardiovascular 
events.

Nissen et al. N Engl J Med. 2023 Mar 4. doi: 10.1056/NEJMoa2215024. Epub ahead of print. PMID: 36876740.
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